The composing of accessories

PART NO. DESCRIPTION QTY

Foot Tube
Leg Extension Tube
Seat
Backrest
Big Washer
Foam
MEBX20 Hex Bolt
MI10X90 Hex Bolt
M12X150 Hex Bolt
MBX65 Hex Bolt
M10 Nylon Nut
M12 Nylon Nut
M10 Washer
M12 Washer
M8& Washer

Clale|em|w|o[wn|e we]|—

(]

| 555 ) L S O R SO S S R S S S = S S R R e

= M RV W I S oS

MSX20 Hex socket Bolt




